unclassified ad 419255

DEFENSE DOCUMENTATION CENTER

FOR

SCIENTIFIC AND TECHNICAL INFORMATION

CAMERON STATION, ALEXANDRIA. VIRGINIA



UNCLASSIFIED

NOTICE: When government or other drawings, specifications or other data are used for any purpose other than in connection with a definitely related government procurement operation, the U. S. Government thereby incurs no responsibility, nor any obligation whatsoever; and the fact that the Government may have formulated, furnished, or in any way supplied the said drawings, specifications, or other data is not to be regarded by implication or otherwise as in any manner licensing the holder or any other person or corporation, or conveying any rights or permission to manufacture, use or sell any patented invention that may in any way be related thereto. DEVELOP ENT OF REFRACTORY CERAMICS THAT CAN BE PROCESSED AT TEMPERATURES CONSIDERABLY LOWER THAN THEIR MAXIMUM USE TEMPERATURE

1 April to 1 July 1963

Prepared under Navy, Bureau of Weapons Contract NOw 62-0710-d

Progress Report No. 5

School of Ceramics Rutgers, The State University New Brunswick, New Jersey

Only Department of Defense activities may reproduce this document in whole or in part without the express approval of the Chief, Bureau of Naval Weapons.

.

PREFACE

The undersigned constitute the planning committee for this project. Professor E. J. Smoke is project leader. The experimental work has been carried out by Mr. Peter Fleischner and Mr. Chester Ringel.

> SCHOOL OF CERAMICS RUTGERS, THE STATE UNIVERSITY

Edward J. Smoke

School of Ceramics

Jan H. Kornig

John H. Koenig Professor of Ceramics

Approved:

john H. Herry

11 John H. Keonig, Director School of Ceramics

September 1, 1963

TABLE OF CONTENTS

	Page
Abstracts	i
Part I - Presintering Studies	1
A. Introduction	1
B. Procedurc	£
C. Compositions	2
D. Results	5
E. Summary	8
Part II - Sintering Studics	10
A. Introduction	10
B. Theoretical Considerations and Methods of Approach	10
C. Compositions	12
D. Fabrication	12
E. Firings	13
F. Results	14
1. Moisturc Absorption	15
2. Bulk Density	15
G. Discussion	16
1. Compositional Density Variations	16
2. Firing Atmosphere-Density Variation	17
H. Future Work	19

PART I - FRESINTERING STUDIES

Abstract

Cordierite compositions were prepared utilizing the fritted composition as the basic raw material. Density, moisture absorption, X-ray determinations, thermal expansion, and transverse strength results are shown.

PART II - SINTERING STUDIES Abstract

A study of the densification of six compositions in the alumina magnesia system was carried out in vacuum, dry hydrogen and dry helium. The compositions range from pure alumina at one end to a 2.0% magnesia content at the other end. Density and moisture absorptions are shown as a function of the composition and firing atmosphere.

- i -

I. PRESINTERING STUDIES

A. Introduction

This phase of the program is devoted to the application of the devitrification technique of the prereacted material procedure for lowering the firing temperature of ceramic materials yet retaining all the desired engineering properties. This approach is best suited for radome materials to be used at 2200 °F and lower.

In the devitrification process, the whole composition is melted and poured into water to retain the glass or randomly oriented structure. This now results in the mixing of the composition on an atomic basis. The quenched glass is reduced to a controlled particle size distribution and fabricated. During the second firing a crystalline phase devitrifies from the glass and the specimen fires to the highest bulk density stage. Values of bulk density of 99% of the true density of compositions have been realized.

The present effort is devoted to the development of a ceramic material of a low thermal expansion, possessing a high density, which can be fabricated easily into radome shapes. The fabrication which lends itself to this type of body is the utilization of prereacted raw materials.

Since this process lends itself to lesser refractory compositions, cordierite was chosen as the initial material in this study. Cordierite is a magnesium alumino-silicate composition that possesses a very low thermal expansion. A ceramic material with a low thermal expansion may possess lower strength properties under normal conditions, however, if thermal shock is introduced the low expansion body can possess greater strength properties than a stronger high expansion body in which thermal shock has been introduced.

B. Procedure

The compositions were selected as identified in the triaxial diagram Figure 1 on page 3 and tabulated in Table 1 on page 4. All the compositions were weighed and mixed for one hour in a V-blender. Each batch was melted at approximately 2700 °F in fire clay crusibles using a pot furnace, then quenched by pouring into cold water. The fritted material was ground in an alumina mill with alumina grinding media for 24 hours and passed through a 200 mesh screen specimens were prepared from all compositions by dry pressing in a steel die. Draw trials were made in order to establish the maturing range and the specimens were analyized for crystalline phases present.

C. Compositions

All compositions chosen are shown in Table 1. The bodies were prepared in 2000 gram batch using Alcoa A-14 alumina, Pennsylvania Glass Sand Company, "Supersil" silica and Magnesium

- 2 -





- 4 -	•
-------	---

ΤÆ	B	LI	Ξ	I

Compositions and Properties of C Series

•	- <u>C-1</u>	<u>C-2</u>	<u>C-3</u>	<u>S-1</u>
	60 SiOa 25 AlaOs 15 MgO	50 S 33 A 17 M	64 S 25 A 11 M	48 S 35 A 17 M
Max. D] Moisture Abs. ² Temp. (°F) ³ X-ray ⁴	2.45 0.10 2450 Cord.	2.08 7.43 2450 Cord.	2.22 3.35 2450 Cord.	2.25 3.50 2450 Cord.
	<u>C-4</u>	<u>c-5</u>	Commer <u>C-6</u>	cial Kiln Firing <u>C-6</u>
	58 S 19 A 23 M	63 S 20 A 17 M	61.4 S 18.3 A 20.3 M	61.4 S 18.3 A 20.3 M
Max. D. Moisture Abs. Temp. (°F) X-rav Trans. 3.5	2.587 0.1 2400 Cord.	2.587 0.2 2400 Cord.	2.457 0.4 2350 Cord.	2.441 0.0 2290 Cord。 10,500 psi
	<u>CB-7</u>	<u>CB-8</u>	<u>CB-9</u>	<u>CB-10</u>
	58 S 19 A 23 B	58 S 19 A 11.5 M 11.5 B	58 S 19 A 7.67 M 7.67 B 7.67 C	58 S 19 A 5.75 B 5.75 S 5.75 C
Max. D. Moisture Abs. Temp. ₆ (°F) T. E.	2.813 1.4 2200	2.828 0.8 2200 8.	2.738 0.0 1900 7 2-x- 10 ⁻⁶	2.655 0.0 1900 8.31 x 10-6
1. M 2. M 3. F 4. C 5. T	aximum Density Disture Absorp iring Temperat rystallinc Pha ransverse Strea hermal Expansi	Attained tion (%) tre (°F) scs shown ngth on	 by X -r ay A	nalysis

•

Carbonate-Mallincrodt Chemical Works. The compositions are shown in Figure 2. The phase diagrams of the MgO-AlgOs-SiOs system.

D. Results

All results are shown in Table I on page 4.

Compositions C-1, C-2, C-3, C-4, C-5, C-6, and S-1 from the draw trial procedure were X-rayed to determine the crystalline phases present at various temperatures in the firing operation. The samples removed from the kiln in the draw trials were used for the X-ray analysis.

All these compositions devitrified at 1700°F into alumina, and at all higher temperatures cordierite was the only phase present. This is shown in Table II.



TABLE 11

Thermal expansion determinations were performed using an interferometer on samples CB-9, and CB-10, cordierite compositions in which a series of alkaline earths were substituted for the magnesia. The thermal expansion of these compositions was desired since they attain a non-porous state as **icw** as 1600° F. The compositions possessed relatively high thermal expansions 8.72 x 10^{-6} and 8.31 x 10^{-6} for bodies CB-9 and CB-10 $^{\prime}$ respectively.

The thermal expansion of the other cordierite compositions will be shown in the following report.

Compositions C-1, C-4, C-5, and C-6, all cordierite bodies, attained maturity in the temperature range of 2350-2450 °F. The lowest firing composition, C-6, was fired in an industrial kiln at approximately 2290 °F and was found to attain maturity under these conditions. Compositions C-2, C-3, and S-1 did not approach maturity as high as 2450 °F. The maximum densities and lowest moisture absorption at the corresponding temperatures are shown in Table III.

Compositions CB-7, CB-8, CB-9, and CB-10 are a cordierite composition in which the magnesia has been replaced by a series of alkaline earths. Compositions CB-9 and CB-10 were found to be non-porous at 1600 °F. These compositions attained their highest density at 1900 °F and began to melt at 2200 °F. These results are shown in Table III.

	TABLE III	
<u>C-4</u>	Density	Moisture Absorption (%)
2350 °F	2.541	0.11
2400 °F	2,587	0.13
21450°F	2.456	0.30
C-5		
2350 °F	2.407	0.09
2400 °F	2.487	•20
2450°F	2.216	2.2
<u>C-6</u>		
2350 °F	2.457	0.74
21400 °F	2,443	0.44
24,50°F	2.190	0.36
Commercial Kiln	,	
2290 °F	2.441	0.20
CB-9		
1600	2.593	0.00
1700	2.666	0.00
1800	2.738	0.00
1900	2.738	00.0
2000	2.726	00.00
2100	2.717	0.00
2200	2,523	0.00

TABLE	III(Co	ont.)
And the second second second	the second	and the second sec

CB-	10	
-----	----	--

1600	2.495	0,00
1700	2.601	0.00
1800	2.646	0.00
1900	2.655	0.00
2000	2.648	0.00
2100	2.643	0.00
2200	Melte	d

E. Summary

The devitrification technique of the pre-reacted materials procedure has been utilized to prepare a series of compositions whose principal crystalline phase is cordierite a magnesium aluminosilicate which exhibit low thermal expansion. Of 10 compositions prepared and partially evaluated, one in particular shows considerable promise. It matures to 0.00% moisture absorption when fired to approximately 2300°F in a laboratory kiln and in an inducted thermal kiln. Its transverse strength is 10,500 psi. The bulk density is high, however, its percentage of true density has not been determined as yet, nor has its thermal expansion. These properties will be reported in the next report.

- 8 -

In an effort to reduce the firing temperature of a cordierite composition a series of alkaline math oxides were substituted for the magnesia. This resulted in maturity at 1700 °F, however, addition of these oxides has resulted in rather high thermal expansions. 1

i.

11. SINTERING STUDIES

A. Introduction

An investigation of densification in vacuum of pure alumina and alumina containing 0.25% and 2.00% MgO was completed and reported. In order to determine the range of solid solution and densification characteristics three additional compositions were fabricated between the 0.25% and 2.00% MgO compositions. Six compositions were fabricated and fired in vacuum, dry hydrogen and helium. The effects of compositional change and atmosphere change on densification are compared in this report. An understanding of the manner in which firing atmospheres and additives affect the sintering of pure aluminum oxide will enable better control of the sintering process. This in turn will reduce the firing temperature of high alumina ceramics and maintain the refractoriness of these compositions.

B. Theoretical Considerations and Methods of Approach

The six compositions investigated range in composition from 100% A1aO 3-0% MgO to 98% A1aO 3-2.00% MgO. As seen from the vacuum firings described in previous reports there seems to be a different mechanism operative in the sintering in the 0, 0.25 and 2.00% MgO compositions. It was postulated that this difference might be attributed to the formation of a solid solutionof magnesia in pure alumina for the 1-4% MgO composition and the formation of a solid solution and a second

- 10 -

phase, namely spinel, for the 2.00% MgO composition, X-ray determinations will be made on the six compositions investigated. In order to make very precise measurements utilizing X-ray diffraction, reflection of X-rays will be made at high Bragg angles. Since the d spacing is a function of Sm -- at high values of O the precision of the value of d determined by x-ray diffraction increases. Any change in d spacing as MgO is added to pure alumina indicates the formation of a solid solution of magnesia in alumina. When no further change of d spacing occurs as more MgO as added to alumina the limit of substitutional solid solution has been reached. In this way the number of vacancies introduced to the alumina matrix can be calculated. The phase relationship between solid solution and formation of a second phase will be evaluated as a function of composition, temperature, and firing atmosphere. In addition a comparison of the densification characteristics of these six compositions will be compared as a function of tempcraturc and atmosphere.

The program described above will afford a greater degree of control of the sintering of aluminum oxide. In this way control of grain size and bulk density can be **obtained for near** 100% AisOs compositions that do not contain a glassy phase. In addition, the maturing temperature of these compositions can be considerably reduced and the matured body will have more desirable engineering properties than those maturing within this temperature region.

- 11 -

C. Compositions

The compositions to be used in this investigation are:

- 1. 100% /.1203 0.00% Mg0
- 2. 99.75% A1203 0.25% Mg0
- 3. 98% A1203 2.00% Mg0

In addition to the above mentioned compositions three other compositions were prepared for X-ray studies. Density and microstructure of these additional compositions will be compared at the five hour soaking time to the three major compositions.

These compositions are as follows:

- 1. 99.5% A1203 0.50% MgO
- 2. 99% A1203 1.00% Mg0
- 3. 98.5% A1203 1.50% Mg0

D. IEbrication

One hundred gram batches were prepared of the six compositions under investigation. Alumina (Linde "A") was weighed on an analytical balance and placed in a glass jar. Magnesium nitrate solution, in the proper proportion was added to the batch. Five hundred mullilities of distilled water was added to form a slurry. The glass jar was scaled and agitated for half an hour, and the slurry poured into a pan covered with aluminum foil. The residual slurry was removed from the glass jar by repeated washings with distilled water and added to the residual material sticking to the aluminum foil was carefully scrapped off and placed into the jar making sure that no agglomerations had occurred. The dried material was agitated in the glass jar for 30 minutes and then removed and placed in an alumina mortar andpestle where sufficient distilled water to prepare a powdered compact was added. The batch was remixed and ground. In order to avoid the sticking of the batch to the die, one piece of paper was peaced on each punch face. Discs of the raw material were prepared in hydraulic press with a 5/8" die, pressed to 50,000 psi and then removed and stored in a desication.

E. Firings

Firings of the six compositions were carried out at 1550, 1650, 1700 and 1750°C, for a five hour soaking period, in atmospheres of dry hydrogen, dry helium and vacuum.

The furnace used for these firings is a high temperature vacuum furnace, utilizing resistance heating. The heating element is a cylindrical sheet of molybdenum twelve inches long by 0.005" thick. The diameter is approximately two inches. Electrical contact in the furnac was maintained by press fitting the molybdenum heating element between an upper contact cone at the top of the heating element and a lower contact cone at the bottom of the heating element. These cones rest on an upper and lower seat respectively. A further detailed description of the furnace can be found in progress report No. 3. Difficulty was encountered in maintaining electrical contact in the furnace when dry hydrogen was used. In order to remedy this situation the following was done.

1. Holes were drilled and topped into both the top contact cone and the top seat. Screws wore then put in thereby stopping the top contact cone from rising and breaking electrical contact.

2. Two pins were soldered into the bottom seat and two keyways were cut into the bottom contact cone. When a torque was applied to the bottom contact cone the pins were able to slip into the keyway thereby stopping the bottom contact cone from rising and breaking electrical contact.

A problem of oxidation developed with the use of a helium atmosphere. The molybdenum heating element was found to oxidize. In order to eliminate this during a firing dry hydrogen gas was introduced until 1000 °C at which time it was discontinued. It was found that by doing this the oxidation of the heating element was nearly completely stopped.

It is speculated that the source of oxygen is due to the **residual air** in the furnace and the air absorbed on the surface of the molybdenum heating element.

F. Results

Buik densities and moisture absorption results for the six compositions investigated as a function of temperature and

firing atmosphere are summerized in Table 1 on page

1. Moisture Absorption

It can be seen that in vacuum only the 0.00% MgO composition does not attain 0.00% moisture absorption at the two lowest temperatures investigated. In hydrogen it can be seen that the 0.00% MgO composition doesn't have a pero moisture absorption at 1550 °C. The moisture absorption of the 2.00% composition is much lower than the 0.00% composition. In the case of the heliur firings it can be seen in Table I that all the compositions do not have zero moisture absorptions at 1550 °C except for the 0.50% MgO composition. In addition the moisture absorption for the 0.00 and 1.50% compositions are the highest and the 0.25 and 2.00% MgO compositions are the lowest. In the case of hydrogen and helium there is no moisture absorption above 1550 °C.

2. Bulk Density

Figures 1, 2, and 3 are plots of bulk density versus firing temperature, in a particular atmosphere, for the six compositions investigated. These data are shown in tabular form in Table 1 on page .

Figure 1 is a plot of bulk density in vacuum, as can be seen from this figure the 0.00% MgO composition has the lowest density of all six compositions. The 0.50 and 0.25% have the highest density with the 1% composition lower but very close to the 0.25% MgO composition. The 1-1/2 and 2% composition have intermediate densities but these densities doverge at the higher temperatures while the 1/2, 1/4 and 1% compositions tend to converge at the higher temperatures. It is seen from these graphs that the 1/4% and 1/2% MgO compositions approach theoretical density at 1700 and 1750 °C.

Figure two is a plot of Bulk Density versus Firing Temperature in dry hydrogen. It can 'e seen that the retical density $(3.9^{\circ}7)$ is very closely approached by the 1/2, 1/4, and 1% MgO compositions. The 2% and the 1-1/2% compositions are again of intermediate density with the density of the 2% composition dropping off at 1750 °C. The pure alumina composition has the lowest density.

Figure three is a plot of Bulk Density Versus Firing Temperatures in dry helium. It is interesting to note that after $1650 \,^{\circ}$ C the densities of all compositions remain the same or drop. The densities of the 1/4% and 1/2% MgO Compositions are the highest and are fairly close but they do not approach theoretical density as in the case of vacuum or dry hydrogen. The same general relationship of composition and density holds in this atmosphere as in the others.

G. Discussion

1. Compositional Density Variations

It was found that with all the atmospheres investigated that the $1/l_1$, 1/2 and 1% MgO composition had the highest degree

of densification. The 1/4% MgO composition was found to have the highest density while the 1/2% MqO composition had the same or very slightly lower density. The 1% MgO composition always had the lowest density of the three. From this it appears that the limit of solid solution is somewhere in between the 1/4% and 1% magnesia. This would mean that there would be an increase in vacancy concentration due to substitutional solid solution and therefore an increase in the sintering rate for all three compositions. In the case of the 1% composition some of the MgO might also go in as a second phase and thereby inhibit sintering and counteract some of the beneficial effect on sintering of the MgO in solid solution. This effect is further increased with the further addition of magnesia, thereby yielding lower densities for the 1.5 and 2% MgO compositions. The data show that the 1.5% composition is lower than the aforementioned three compositions and the 2% MgO composition is still lower. The pure alumina composition has the lowest density of all. This indicates the beneficial effect magnesia has on densification, even if some of the Magnesia forms a second phase. The proposed mechanisms mentioned above can be investigated by X-ray diffraction at high Bragg Angles.

2. Firing Atmosphere - Density Variations

In all three atmospheres the effect of composition on density is the same. It can be seen that both the 1/4% and 1/2%MgO compositions approach theoretical density in both dry hydrogen and vacuum. They do not approach very near theoretical density in a helium atmosphere. This effect may be attributed to the following reasons:

1. In vacuum the total gas pressure is reduced and therefore the surface tension forces can collapse the pores. In addition vacuum itself may add in sintering by vaporizing AlgOs and redepositing it as a reduced form of alumina, (the vapor of AlgOs is the AlO or AlgO species), creating vacancies.

2. In hydrogen the gaseous hydrogen atom or diatomic molecular can react with alumina to form a suboxide and thereby increase the vacancy concentration. In addition atomic or ionized hydrogen may be formed at the alumina surface at these temperatures and, since these species are dimentionally small and reactive with alumina, diffuse to the grain boundary and sink there. In this way the gases in the pores are removed and the pore can collapse due to surface energy considerations.

3. In helium we are dealing with a nonreactive atmosphere with atoms having a diffusity similar to hydrogen. The only major difference between the two atmospheres is the chemical reactive difference between them. It does seem likely that helium gas can diffuse through the alumina structure. This is substantiated by the results which show that theoretical density cannot be achieved with helium and overfiring is noted with nearly all compositions above 1650 °C. It is felt that in this final stage of sintering alumina to theoretical density the helium gas is trapped within the pores and the pores are trapped within the grians, due to exaggerated grain growth, or are closed off. As the temperature increases the pressure within the pore is increased and the pore expands thereby decreasing the density.

H. Future Work

The compositions discussed above will be analyzed with report to structure, grain size, voids, etc.

	DENSITY AND	MOISTURE AB	SORPTION FO	R THE 6 COM	POSITIONS A	S A FUNCTIO	N OF	
	TEMPERATURE	AND ATMOSPI	HERE AT A CO	ONSTANT SOA	KING TIME OI	F FIVE HOUR	ωl	
MOOALA	Temperatu	re 1550°C	Tcmperatu	re 1650°C	Temperatu	re 1700°C	Temperatur	e 1750°C
Composition	B. D.	M.A.K	B• D•	M. A. K	B. D.	M. A. %	B. D.	M.A.
0.00% Mg0 0.25% Mg0 0.50% Mg0	3.716 3.888 3.942	1 0 0 0 0 0 0 0 0 0 0 0 0 0 0 0 0 0 0 0	3.857 3.976 3.978	1.17 0.00 0.00	3.889 3.979 3.984	00°00°00	3.906 3.981 3.981	
1.00% Mg0 1.50% Mg0 2.00% Mg0	3.914 3.918 3.916		3.975 3.956 3.953		3.975 3.965 3.958	00000	3.976 3.971 3.958	
DRY HYDROGEN								
0.00% Mg0 0.25% Mg0	3.791	0 87 0 000	3.862 3.957	00° 0	3.886 3.971	00000	3 . 885 3.984	- 20 00-0
0.50% Mg0 1.00% Mg0 1.50% Mg0	3.924 3.934		3.970 3.964 3.939		3.974 3.969 3.960	000000000000000000000000000000000000000	3.980 3.979 3.963	
●•00% Mg0	3.872	0.11	3.943	0,00	3.948	00 0	3.933	00 0
DRY HELIUM								
0.00% Mg0 0.25% Mg0	3.746	1,10 0,13	3.875 3.973	00:0	3.888 3.975	00.0	3 . 881 3 . 965	00-0
0.50% Mg0	3.902	0000	3.977	00.00	3.971	0.00	3.964	00 0
1.00% Mg0	3.859		3,969 2,067		3,955 3,955		3,956 2,01,2	0000
2.00% Mg0	3.885	• • • • • • • • • • • • • • • • • • •	970 970	00000	3.922	0000	3.921	0000

TABLE I

FIGURE 1

- 21 -



FIGURE 2



- 22 -



- 23 -

DISTRIBUTION LIST FOR REPORTS PREPARED UNDER

CONTRACT NOW 62-0710-d

- RRMA-34, Bureau of Naval Weapons, Washington 25, D.C. Attn: Mr. Charles Bersch
- 2. RAAV-321, Bureau of Naval Weapons, Washington 25, D.C.
- 3. PID=232, Bureau of Naval Weapons, Washington 25, D.C.
- 4. RMGA-811, Burcau of Naval Weapons, Washington 25, D.C.
- 5. DLI-3, Burcau of Naval Weapons, Washington 25, D:C.(2)
- 6. Armed Services Technical Information Agency, Arlington Hall Station, Arlington, Virginia (10).
- 7. Commanding Officer, Naval Air Development Center (EL-72), Johnsville, Pa.
- 8. Commanding Officer, Naval Air Material Center (AML), Philadelphia, Pa.
- 9. Code 423, Office of Naval Research, Washington 25, D.C.
- Acrospace Industries Association, 7660 Beverley Boulevard, Los Angeles, California (2).
- 11. Aeronautical Systems Division, Wright-Patterson Air Force Basc, Ohio, Attn: ASRCMC.
- 12. Lewis Research Center, NASA, 21000 Brookpark Road, Cleveland 11, Ohio.
- 13. Gladding, McBean and Company, 2901 Los Feliz Boulevard, Los Angeles 39, California.
- 14. Vitro Laboratories, West Orange Laboratory, 200 Pleasant Valley Way, West Orange, New Jersey, Attn: Dr. S. Grand.
- 15. Shenango China, Inc., P. O. Box 120, New Castle, Pa.
- Raytheon Company, Missile Systems Division, Bedford, Massachusetts, Attn: Mr. Robert O. Howe.
- 17. Boeing Airplanc Company, Aerospace Division, P.O. Box 3707, Seattle 24, Washington, Attn: Mr. W. M. Sterry.
- Office of Naval Research, c/o Princeton University, Chemical Sciences Building, Princeton, New Jersey, Attn: Mr. J. H. Levy.

- Avco Rescarch and Advanced Development, 201 Lowell Street Willmington, Massachusetts, Attn: Metals and Ceramics R & D.
- 20. Mr. Karl Schwartzwalder, AC Spark Plug Division, General Motors Corp., Flint Michigan.
- 21. Mr. Herman H. Frahme, Alberox Corporation, Industrial Park, New Bedford, Massachusetts.
- 22. Mr. John Duke, Duco Company, Butler, Pennsylvania.
- 23. Commanding Officer, Naval Air Material Center, Philadelphia 12, Pennsylvania, Attn: Technical Library, SE-354.
- 24. Raytheon Company, Missile & Space Division, Bedford, Massachusetts, Attn: Mr. William Shakespeare.
- 25. National Beryllia Corporation, First and Haskell'Avenues, Haskell, New Jersey, Attn: Mr P. S. Hessinger,
- 26. Battelle Mcmorial Institute, 505 King Avenue, Columbus, Ohio, Attn: Mr. Charles E. Day.
- 27. Scientific & Technical Information Facility, Attn: NASA Representative (S-AK/OL) P. O. Box 5700, Bethesda, Maryland,